




 

 

1650 Des Peres Rd, Suite 303, St. Louis, MO 63131 

 
 
 
 
 
 
 
Attn: Wes Dement 
Energy and Environment Cabinet,  
Department for Environmental Protection 
Division of Enforcement 
300 Sower Blvd 3rd floor 
Frankfort, KY 40601 
 
Mr. Wes Dement, 
 
In accordance with the Corrective Action Plan for Persimmon Ridge WWTF (KY0090956) 
submitted to the EEC on 12/13/2019 and approved by the Department on 1/29/2020 I hereby 
submit this status report concerning improvements made to the facility and next steps. 
 
In the original CAP plan documents, it was conveyed that an analysis of the system implied that 
following the operational and physical repairs and improvements detailed in the CAP the 
[...]
Line 24 25 #DIV/0! #DIV/0! 0.40 ### 0.0  400 8

Line 25 26 #DIV/0! #DIV/0! 0.40 ### 0.0  400 8

Line 26 27 #DIV/0! #DIV/0! 0.40 ### 0.0  400 8

Line 27 28 #DIV/0! #DIV/0! 0.40 ### 0.0  400 8

Line 28 29 #DIV/0! #DIV/0! 0.40 ### 0.0  400 8

Line 29 30 #DIV/0! #DIV/0! 0.40 ### 0.0  400 8

Line 30 31 #DIV/0! #DIV/0! 0.40 ### 0.0  400 8

Line 31 32 #DIV/0! #DIV/0! 0.40 ### 0.0  400 8

Line 32 33 #DIV/0! #DIV/0! 0.40 ### 0.0  400 8

Line 33 34 #DIV/0! #DIV/0! 0.40 ### 0.0  400 8

Line 34 35 #DIV/0! #DIV/0! 0.40 ### 0.0  401 8

0.0



FAX Date:

No. Pages Incl. Cover Sheet:

To: From: Mohammed Mohiuddin

Name: Phone: 502-564-2225 ext. 502-782-7020

Company: Commonwealth of Kentucky

Division of Water

Fax Phone: Facilities Construction Branch

Fax #: 502-564-2741

Remarks: Urgent For review X As requested Please comment Reply ASAP

Please send a copy of the approval letter for:

Permission Ridge Golf Section 19 Sewer Extension

Project ID: AI#3955APE20200001

Facilities Construction Branch
NOTE:         PLEASE CHECK YOUR NAME

Manager’s Office
                     Bill Gatewood
                   Debbie Pyles

Project Administration            Municipal Planning                       Wastewater Facilities                  Municipal Design &
Construction
            Kelli Rice           Bill Chlebowy   Bennie McWain               Mike Tipton
            Cathy Arnett          Shafiq Amawi  Ross Bishop Paul Bridges
            Jennifer Peters                Julie Anderson   Bob Robards Hossein Mehdipour
            Laura Thompson          Hamid Beykzadeh   David Phillips Ron Ryker

         Don Wills  Jim Stanley Larry Warren
         Ken Pidgeon  John Shupp Paul Fitch
         Mortaza Tabayeh

               Jill Bertelson



INFORMATION FOR FIELD SPOT CHECK TO SEE IF FACILITY
CONSTRUCTION HAS BEEN STARTED PRIOR TO PLAN APPROVAL.

Date requested:
Project name: Permission Ridge Golf Section 19 Sewer Extension
ID number: AI#3955APE20200001
County: Shelby
Topo Map:

Contact Person:
Address:

Phone:

Engineer:

Treatment Plant:

Date received in Facilites Construction
Expected date of approval: 1/7/1900
Water lines on plans?
Review engineer Mohammed Mohiuddin

Directions/sketch



SITE SURVEY REQUEST

To:

From: Mohammed Mohiuddin
Facilities Construction Branch

KPDES Branch

Date requested:
Subject: Permission Ridge Golf Section 19 Sewe  ID number: AI#3955APE
Project Description:

Project County: Shelby Topo Map No.
Nearest Community: Receiving Stream:
Applicant name:
Address: Phone:

Project Engineer or installer: Kerry Magan Consulting Engineers, PLCPhone: 502-633-4365

Nearby Existing Discharges in Drainage Area:

The intended use for this proposed sewage treatment plant is:

Comments or Special Requests:

cc: Sam Lester
* NOTE: When a positive site survey is received, notify the KPDES Branch Program

Coordinator



E20200001

5



Customer :
Project name :

Pump Performance Datasheet
Encompass 2.0 - 22.0.0

HYDROMATIC
 ·  ,  

PHONE:  · FAX: 

Item number : Default
Service :
Quantity : 1
Quote number :  

Size : Hydromatic - HPGF/HPGFX-300
Stages : 1
Based on curve number : SUB_G_O_AH_00001_B_4 Rev

2012-03-23
Date last saved : 04 Apr 2022 1:35 PM

Operating Conditions

Flow, rated : 55.00 USgpm
Differential head / pressure, rated (requested) : 36.00 ft
Differential head / pressure, rated (actual) : 37.60 ft
Suction pressure, rated / max : 0.00 / 0.00 psi.g
NPSH available, rated : Ample
Site Supply Frequency : 60 Hz
Performance

Speed criteria : Synchronous
Speed, rated : 1750 rpm
Impeller diameter, rated : 7.75 in
Impeller diameter, maximum : 8.00 in
Impeller diameter, minimum : 7.00 in
Efficiency : - 
NPSH required / margin required : - / 0.00 ft
nq (imp. eye flow) / S (imp. eye flow) : 24 / - Metric units
Minimum Continuous Stable Flow : 15.00 USgpm
Head, maximum, rated diameter : 46.25 ft
Head rise to shutoff : 28.22 %
Flow, best eff. point : -
Flow ratio, rated / BEP : -
Diameter ratio (rated / max) : 96.88 %
Head ratio (rated dia / max dia) : 79.67 %
Cq/Ch/Ce/Cn  [ANSI/HI 9.6.7-2010] : 1.00 / 1.00 / 1.00 / 1.00
Selection status : Acceptable

Liquid

Liquid type : Water
Additional liquid description :
Solids diameter, max : 0.00 in
Solids diameter limit : 0.00 in
Solids concentration, by volume : 0.00 %
Temperature, max : 68.00 deg F
Fluid density, rated / max : 1.000 / 1.000 SG
Viscosity, rated : 1.00 cP
Vapor pressure, rated : 0.34 psi.a
Material

Material selected : Standard
Pressure Data

Maximum working pressure : 20.01 psi.g
Maximum allowable working pressure : N/A
Maximum allowable suction pressure : N/A
Hydrostatic test pressure : N/A
Driver & Power Data (@Max density)

Driver sizing specification : Maximum power
Margin over specification : 0.00 %
Service factor : 1.00
Power, hydraulic : 0.50 hp
Power, rated : 2.95 hp
Power, maximum, rated diameter : 2.96 hp
Motor rating : 3.00 hp / 2.24 kW (Fixed)

0

6

12

18

24

30

36

42

48

54

60

0 10 20 30 40 50 60 70 80 90 100 110 120 130

H
ea

d 
- f

t

Flow - USgpm

7.75 in

System Curve #1

8.00 in

7.00 in

Minimum Continuous Stable Flow

















21

S

EW

N

W

W

SCALE: 1" = 10'

0 10' 20'

s s

0 1"

13
51

 J
ef

fe
rs

on
, S

ui
te

 3
01

W
as

hi
ng

to
n,

 M
O

 6
30

90
m

ai
l@

21
d

es
ig

ng
ro

up
.n

et
P:

 6
36

-4
32

-5
02

9

NOTE:
1. SEE HYDRAULIC PROFILE FOR ALL ELEVATIONS.
2. SEE DRAWING P4 FOR ALL AIR PIPING DETAILS.

AutoCAD SHX Text
S

AutoCAD SHX Text
S

AutoCAD SHX Text
Existing Asphalt

AutoCAD SHX Text
Existing Concrete

AutoCAD SHX Text
New Concrete

AutoCAD SHX Text
New Standard Duty Asphalt

AutoCAD SHX Text
New Heavy Duty Asphalt

AutoCAD SHX Text
New Standard Duty Concrete

AutoCAD SHX Text
New Heavy Duty Concrete

AutoCAD SHX Text
PAVEMENT LEGEND

AutoCAD SHX Text
DESCRIPTION

AutoCAD SHX Text
DRAWING LEGEND

AutoCAD SHX Text
EXISTING

AutoCAD SHX Text
PROPOSED

AutoCAD SHX Text
 Easement

AutoCAD SHX Text
 Setbacks

AutoCAD SHX Text
 Property Lines

AutoCAD SHX Text
 Aerial Electric

AutoCAD SHX Text
 Tree Line

AutoCAD SHX Text
 Sanitary Manhole

AutoCAD SHX Text
 Utility Pole

AutoCAD SHX Text
D

AutoCAD SHX Text
Y

AutoCAD SHX Text
H

AutoCAD SHX Text
 Fire Hydrant

AutoCAD SHX Text
D

AutoCAD SHX Text
Y

AutoCAD SHX Text
H

AutoCAD SHX Text
T

AutoCAD SHX Text
 Telephone Box

AutoCAD SHX Text
T

AutoCAD SHX Text
 Water Valve

AutoCAD SHX Text
 Gas Valve

AutoCAD SHX Text
G

AutoCAD SHX Text
G

AutoCAD SHX Text
 Sign

AutoCAD SHX Text
 Grated Inlet

AutoCAD SHX Text
 Catch Basin

AutoCAD SHX Text
 Grated Curb Inlet

AutoCAD SHX Text
 Junction Box

AutoCAD SHX Text
 Flared End Section

AutoCAD SHX Text
C05

AutoCAD SHX Text
UTILITY PLAN

AutoCAD SHX Text
BY

AutoCAD SHX Text
#

AutoCAD SHX Text
SEAL DATE:

AutoCAD SHX Text
DRAWING NO:

AutoCAD SHX Text
DATE:

AutoCAD SHX Text
DATE

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
.

AutoCAD SHX Text
ALL RIGHTS RESERVED.  All "21 Design Group, Inc." plans, specifications and drawings are protected under copyright law and no part may be copied, reproduced, displayed publicly, used to create derivatives, distributed, stored in a retrieval system or transmitted in any form by any means without prior written permission of  "21 Design Group, Inc."

AutoCAD SHX Text
DRAWN BY:

AutoCAD SHX Text
PROJ NUMBER:

AutoCAD SHX Text
BAR IS ONE INCH ON OFFICIAL DRAWINGS.

AutoCAD SHX Text
IF NOT ONE INCH, ADJUST SCALE ACCORDINGLY.

AutoCAD SHX Text
ENGINEERING CERTIFICATE OF 

AutoCAD SHX Text
AUTHORITY NO. 4804

AutoCAD SHX Text
2/23/2022

AutoCAD SHX Text
542-19

AutoCAD SHX Text
KAR

AutoCAD SHX Text
DELAPLAIN WWTF IMPROVEMENTS 260 W YUSEN DRIVE SCOTT COUNTY, KENTUCKY

AutoCAD SHX Text
ENGINEERING LICENSE:

AutoCAD SHX Text
BENJAMIN J. KUENZEL, PE33718

AutoCAD SHX Text
REVISION

AutoCAD SHX Text
2/23/2022

AutoCAD SHX Text
A

AutoCAD SHX Text
2/23/2022

AutoCAD SHX Text
PERMIT SET

AutoCAD SHX Text
BJK

AutoCAD SHX Text
CLARIFIER

AutoCAD SHX Text
NEW DUPLEX FILTER INFLUENT PUMPS

AutoCAD SHX Text
AERATION TANK

AutoCAD SHX Text
FILER CELLS, TO BE REMOVED FROM SERVICE

AutoCAD SHX Text
NEW BLOWERS AND BLOWER PAD

AutoCAD SHX Text
NEW IFAS CAGES (TYP OF 3)

AutoCAD SHX Text
NEW VALVE VAULT

AutoCAD SHX Text
NEW 10-DISK CLOTH MEDIA FILTER

AutoCAD SHX Text
NEW BUILDING FOR FILTER

AutoCAD SHX Text
3" BACKWASH

AutoCAD SHX Text
8" FILTER  EFFLUENT

AutoCAD SHX Text
APPROXIMATE LOCATION OF EXISTING EFFLUENT

AutoCAD SHX Text
FILTER EFFLUENT TO BE TIED INTO EXISTING EFFLUENT (EXACT LOCATION OF EXISTING EFFLUENT TO BE FIELD LOCATED)

AutoCAD SHX Text
NEW ALUM FEED TO VALVE VAULT

AutoCAD SHX Text
NEW 1" WATERLINE FOR HOSE CONNECTIONS IN FILTER BUILDING

AutoCAD SHX Text
RPZ BACKFLOW PREVENTOR AND WALL HYDRANT

AutoCAD SHX Text
NEW 1-1/4" FM FROM SUMP PUMP TO BE TIED INTO BACKWASH 

AutoCAD SHX Text
EXISTING CHLORINATOR AND SULFONATOR BUILDING

AutoCAD SHX Text
NEW 1" PVC CHLORINE SOLUTION TO POST-EQ/CCT TANK

AutoCAD SHX Text
NEW 1" PVC SULFUR DIOXIDE SOLUTION TO FILTER TANK

AutoCAD SHX Text
EXISTING SHED

AutoCAD SHX Text
SEE BLOW-UP PROCESS PLAN SHEET P-4

AutoCAD SHX Text
WOODEN PLATFORM/STAIRS FOR PUMP ACCESS (10'X4")

AutoCAD SHX Text
CONCRETE SUPPORTS 

AutoCAD SHX Text
RELOCATED JOB TRAILER FOR STORAGE AND NEW CRUSHED STONE BASE

AutoCAD SHX Text
CONCRETE PAD

AutoCAD SHX Text
1-1/4" DROP PIPE WITH 4  " FLEXCAP 34" FLEXCAP DIFFUSERS EACH (TYP. OF 4 DROP PIPES AND TOTAL OF 16 DIFFUSERS)

AutoCAD SHX Text
6"X3" RED



13
51

 J
ef

fe
rs

on
, S

ui
te

 3
01

W
as

hi
ng

to
n,

 M
O

 6
30

90
m

ai
l@

21
d

es
ig

ng
ro

up
.n

et
P:

 6
36

-4
32

-5
02

9

0 1"

DESIGN CRITERIA:

EX. BLWR -131 EX. BLWR -132

EXISTING
AERATION

TANK

EXISTING
BAR SCREEN

EXISTING
CLARIFIER

EXISTING
AEROBIC
DIGESTER

NEW ALUM FEED SYSTEM

EXISTING SULFUR
DIOXIDE FEED SYSTEM

NEW DISK FILTER

NEW BACKWASH
PUMP

POST-EQUALIZATION/
CONTACT  TANK

NEW FILTER FEED
VALVE VAULT

EXISTING GASEOUS
CHLORINE FEED SYSTEM

BLWR -231
(360 SCFM @ 7.47 PSIG)

BLWR -232
(360 SCFM @7.47 PSIG)

AutoCAD SHX Text
ALL RIGHTS RESERVED.  All "21 Design Group, Inc." plans, specifications and drawings are protected under copyright law and no part may be copied, reproduced, displayed publicly, used to create derivatives, distributed, stored in a retrieval system or transmitted in any form by any means without prior written permission of  "21 Design Group, Inc."

AutoCAD SHX Text
SEAL DATE:

AutoCAD SHX Text
DRAWING NO:

AutoCAD SHX Text
DATE:

AutoCAD SHX Text
DRAWN BY:

AutoCAD SHX Text
PROJ NUMBER:

AutoCAD SHX Text
ENGINEERING CERTIFICATE OF 

AutoCAD SHX Text
AUTHORITY NO. 4804

AutoCAD SHX Text
2/23/2022

AutoCAD SHX Text
KAR

AutoCAD SHX Text
P1

AutoCAD SHX Text
BY

AutoCAD SHX Text
#

AutoCAD SHX Text
DATE

AutoCAD SHX Text
REVISION

AutoCAD SHX Text
BJK

AutoCAD SHX Text
BAR IS ONE INCH ON OFFICIAL DRAWINGS.

AutoCAD SHX Text
IF NOT ONE INCH, ADJUST SCALE ACCORDINGLY.

AutoCAD SHX Text
DELAPLAIN DISPOSAL WWTF W YUSEN DRIVE SCOTT, KENTUCKY

AutoCAD SHX Text
ENGINEERING LICENSE: 

AutoCAD SHX Text
BENJAMIN J. KUENZEL, PE33718

AutoCAD SHX Text
PROCESS FLOW DIAGRAM

AutoCAD SHX Text
542-21

AutoCAD SHX Text
A

AutoCAD SHX Text
2/23/2022

AutoCAD SHX Text
PERMIT SET

AutoCAD SHX Text
2/23/2022

AutoCAD SHX Text
PLANT INFLUENT FLOW Q = 240,000 GPD  BOD= 225 MG/L ADF= 240,000 GPD  BOD= 225 MG/L BOD= 225 MG/L Q = 720,000 GPD  TSS= 225 MG/L PDF= 720,000 GPD  TSS= 225 MG/L TSS= 225 MG/L Q = 1,200,000 GPD TKN= 40 MG/LPHF= 1,200,000 GPD TKN= 40 MG/LTKN= 40 MG/L

AutoCAD SHX Text
MBBR (CAGES) NO. OF MBBRS = 3 DIMENSIONS: 6'x6'x15'  TOTAL VOLUME = 12,118 GALLONS INF. BOD = 225 MG/L , 675.9 LBS/D EFF. BOD TARGET = 68 MG/L, 203 LBS/DAY HRT @ ADF = 1.21 HRS MEDIA SURFACE RQD. = 13,486 M  2MEDIA VOLUME RQD. (W/650 M /M  MEDIA) 2/M  MEDIA) 3 MEDIA) = 733 CF MEDIA FILL % = 51 % SCFM RQD. = 310 SCFM

AutoCAD SHX Text
MBBR INFLUENT FLOW Q = 240,000 GPD      ADF= 240,000 GPD      Q = 720,000 GPD      PDF= 720,000 GPD      Q = 1,200,000 GPD     PHF= 1,200,000 GPD     

AutoCAD SHX Text
EX. 6" RS FM

AutoCAD SHX Text
EX. 6" RS FM 

AutoCAD SHX Text
EXISTING PLANT INF. 

AutoCAD SHX Text
EX. VIB. ISO

AutoCAD SHX Text
EXISTING RAS

AutoCAD SHX Text
EX. AER. TANK EFF

AutoCAD SHX Text
EX. WAS

AutoCAD SHX Text
EXISTING DECANT

AutoCAD SHX Text
EX. OUTFALL

AutoCAD SHX Text
EX. 6" AIR HEADER

AutoCAD SHX Text
EXISTING AIRLIFT

AutoCAD SHX Text
EXISTING AIRLIFT

AutoCAD SHX Text
EXISTING MANHOLE

AutoCAD SHX Text
(3) NEW 6'x6'x15' MBBR CAGE

AutoCAD SHX Text
EX. BFV

AutoCAD SHX Text
EX. BFV

AutoCAD SHX Text
NEW CLARIFIER EFFLUENT TO POST-EQUALIZATION TANK

AutoCAD SHX Text
EXISTING SURGE TANK TO BE USED FOR POST-EQUALIZATION/ CHLORINE CONTACT

AutoCAD SHX Text
LS-1,2 (USED IN CP-411)

AutoCAD SHX Text
P-411,412 (833 GPM)

AutoCAD SHX Text
CV-412

AutoCAD SHX Text
14" PVC TUBING (IN 3" PVC CARRIER CONDUIT) 

AutoCAD SHX Text
6"x8" RED.

AutoCAD SHX Text
8" PVC FILTER INFLUENT FM.

AutoCAD SHX Text
8" PVC FILTER EFFLUENT TO TIE INTO (FIELD LOCATED) EXISTING 12" PVC EFFLUENT VIA NEW MANHOLE

AutoCAD SHX Text
8" PVC FILTER EFFLUENT

AutoCAD SHX Text
EX. 12" PVC EFFLUENT

AutoCAD SHX Text
GASEOUS CHLORINE FEED TO TIE INTO NEW CLARIFIER EFFLUENT UPSTREAM FROM POST-EQUALIZATION TANK

AutoCAD SHX Text
1- " DROP PIPE, 1- " BLV, 14" DROP PIPE, 1- " BLV, 14" BLV, WITH 4  " FLEXCAP DIFFUSERS 34" FLEXCAP DIFFUSERS PER DROP PIPE. (TYP OF 4.) (16 TOTAL DIFFUSERS)

AutoCAD SHX Text
EFFLUENT PARAMETERS CBOD: 10 MG/L TSS: 30 MG/L DISSOLVED OXYGEN: 7 MG/L E. COLI: 200 MPN/100 ML  NH3: 2 MG/L

AutoCAD SHX Text
ALUMINUM SULFATE FEED PROCESS DOSAGE:50 MG/L DENSITY:11.14 LB/GAL AVERAGE FEED PUMPING RATE:18.3 GPD MAXIMUM FEED PUMPING RATE:27.5 GPD

AutoCAD SHX Text
CCT/POST-AERATION * VOLUME: 25,000 GAL. HRT @ PHF (EQUALIZAED): 30 MIN THE TANK WILL HAVE 15  " FLEXCAP DIFFUSERS 38" FLEXCAP DIFFUSERS TO ACHIEVE COMPLETE MIXING TO PROVIDE EFFECTIVE CONTACT TIME FOR DISINFECTION AIR FLOW RATE: 15 SCFM/1,000 CF SCFM PROVIDED: 50 SCFM

AutoCAD SHX Text
POST-EQUALIZATION PUMPS P-411,412: MODEL:ZOELLER 841 GRINDER PUMP TDH: 23' 23' GPM: 833 GPM833 GPM

AutoCAD SHX Text
ALUMINUM SULFATE STORAGE

AutoCAD SHX Text
LE/LIT-711

AutoCAD SHX Text
P-711

AutoCAD SHX Text
BPV-711

AutoCAD SHX Text
VIB. ISO

AutoCAD SHX Text
BFV-232

AutoCAD SHX Text
BFV-231

AutoCAD SHX Text
BLV-431,432,     433, 434

AutoCAD SHX Text
NEW 3" SS AIR HEADER

AutoCAD SHX Text
NEW 6" SS AIR HEADER

AutoCAD SHX Text
BFV-237

AutoCAD SHX Text
SUMP PUMP PIT 

AutoCAD SHX Text
SUMP PUMP W/ 1- " 14" DISCHARGE IN SUMP IN FILTER BUILDING 

AutoCAD SHX Text
2" PVC FM

AutoCAD SHX Text
CV-233

AutoCAD SHX Text
PRV-235

AutoCAD SHX Text
CV-234

AutoCAD SHX Text
PRV-236

AutoCAD SHX Text
BFV-238

AutoCAD SHX Text
BFV-239

AutoCAD SHX Text
3"x1 " 14" RED.

AutoCAD SHX Text
CV-411

AutoCAD SHX Text
PV-413

AutoCAD SHX Text
PV-414

AutoCAD SHX Text
PG-112

AutoCAD SHX Text
BACKWASH VALVES SUPPLIED BY VENDOR. NOT SHOWN HERE FOR CLARITY.

AutoCAD SHX Text
8" PVC FILTER BY-PASS

AutoCAD SHX Text
2"x1 " RED.14" RED.

AutoCAD SHX Text
BLV-511

AutoCAD SHX Text
CV-512

AutoCAD SHX Text
BFV-513

AutoCAD SHX Text
BFV-514

AutoCAD SHX Text
PV-515

AutoCAD SHX Text
CONNECTION BY CHEMICAL DISCHARGE QUILL (SEE P8)

AutoCAD SHX Text
NEW 6" SS AIR HEADER

AutoCAD SHX Text
BLV-416

AutoCAD SHX Text
PG-111

AutoCAD SHX Text
BLV-415

AutoCAD SHX Text
6"x3" RED.

AutoCAD SHX Text
6"x8" RED.

AutoCAD SHX Text
M

AutoCAD SHX Text
6" FE/FIT-111

AutoCAD SHX Text
6"x8" RED.



13
51

 J
ef

fe
rs

on
, S

ui
te

 3
01

W
as

hi
ng

to
n,

 M
O

 6
30

90
m

ai
l@

21
d

es
ig

ng
ro

up
.n

et
P:

 6
36

-4
32

-5
02

9

0 1"

AutoCAD SHX Text
ALL RIGHTS RESERVED.  All "21 Design Group, Inc." plans, specifications and drawings are protected under copyright law and no part may be copied, reproduced, displayed publicly, used to create derivatives, distributed, stored in a retrieval system or transmitted in any form by any means without prior written permission of  "21 Design Group, Inc."

AutoCAD SHX Text
SEAL DATE:

AutoCAD SHX Text
DRAWING NO: